
Parts Manual

Rev. 01/2006

Champion
Series Zero-Turn Riders & Mower Decks

TP 400-7276-00-CH-S

Mfg. No. Description
20HP Product

2690449 Champion, 20HP Kohler Rider w/44" Mower
2690451 Champion, 20HP B&S Rider w/50" Mower
2690452 Champion, 20HP B&S Rider w/50" Mower (CE)
2690483 Champion, 20HP Kohler Rider w/44" Mower (CE)
2690484 Champion, 20HP B&S Rider w/50" Mower (CE)

5100482Part No.:





Table Of Contents

Torque Specification Chart ..................................................................... Inside Back Cover

PRODUCT COMPONENTS PAGES
Main Frame & Front Suspension Group .............................................................................................................. 4
Bumper Group ...................................................................................................................................................... 6
Engine & PTO Group ........................................................................................................................................... 8
Drive Group .......................................................................................................................................................... 10
Hydraulic Group ................................................................................................................................................... 12
Hydraulic Pump SERVICE PARTS - BDP/PG Series ......................................................................................... 14
Control Group Panel ............................................................................................................................................ 16
Control Group Upper ............................................................................................................................................ 18
Control Group Lower ............................................................................................................................................ 20
Electrical Group .................................................................................................................................................... 22
Seat & Kickplate Group ........................................................................................................................................ 24
Fuel Tank Group .................................................................................................................................................. 26
Brake Group ......................................................................................................................................................... 28
Rear Suspension Group ...................................................................................................................................... 30
Lift Group .............................................................................................................................................................. 32
Wheel & Tire Group ............................................................................................................................................. 36
Decals Group - Brand & Model ............................................................................................................................ 38
Decals Group - Safety & Common ...................................................................................................................... 40
Export Decals Group - Safety & Common ........................................................................................................... 42
44" & 50" Mower Deck - Belt & Idler Group ......................................................................................................... 44
44" & 50" Mower Deck - Housing, Arbors & Blades Group ................................................................................. 46
44" Mower Deck Roller Group ............................................................................................................................. 48
50" Mower Deck Roller Group ............................................................................................................................. 50



Main Frame & Front Suspension Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

3

11

16

2

9

18

2

8

206
7

10
5

13

1

15

14

4

12

19

17

16

See Tire & Wheel Group

276FRM0

The above parts group applies to the following Mfg. Nos.:

2006 4 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Main Frame & Front Suspension Group

Footnotes

WELD, MAINFRAME, SIMPLICITY  ZT  1 5401035C 1
BUSHING, FLANGE  2 5021541 4
SHOCK, 8.0 CENTER TO CENTER  3 5023483 2
PLATE, FRICTION REDUCER  4 5045990 2
SPACER, .75 X 1.50 X .785  5 5400756 1
SPACER, .75 X 1.00 X 2.38  6 5047489 1
PIVOT BEARING,1.00" X 1.125" OD X 1.50"  7 5022852 1
CAP, VINYL 1.687 X 1-1/2  8 5023214 2
WELD, CASTER YOKE  9 5048775C 2
WELD, PIVOTING FRONT END  10 5400962C 1
NUT, 3/8-16 HEX NYLOCK FLANGE  11 5025394 4
WASHER, 5/16" SAE  12 5025155 2
NUT,  3/4-16 HEX NYLON LOCK  13 5025284 1
3/4-16 X 6" GD 8 BOLT TZ  14 5025265X56 1
WASHER, 3/4" SAE  15 5025160 1
NUT 5/16-18 HEX NYLON LOCK  16 5025057 10
SCREW 5/16-18 X 1 FLAT HD SC  17 5025303 8
BOLT, 5/16-18 X 3"  GD5  18 5025011X30 2
BOLT, 5/16-18 X 1-3/4"  GD5  19 5025011X14 2
COLLAR, 1" SPLIT  20 5020602 2

The above parts group applies to the following Mfg. Nos.:

2006 5 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Bumper Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

3
2

4

1

2

3

5

            BRIGGS & STRATTON  MODELS

KOHLER MODEL

276BMP0

The above parts group applies to the following Mfg. Nos.:

2006 6 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Bumper Group

Footnotes

NUT, 3/8-16 HEX NYLOCK FLANGE  1 5025394 6
WASHER 3/8" SAE  2 5025156 6
BOLT, 3/8-16 X 1" GD5  3 5025013X8 6
WELD, BUMPER, CONSUMER Z (For Models with Kohler Engines) 4 5400356C 1
WELD, BUMPER, V-TWINS CONSUMER Z (For Models with Briggs & Kawasaki 
Engines) 

5 5401074C 1

The above parts group applies to the following Mfg. Nos.:

2006 7 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Engine & PTO Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

15

10

6

8

16

6

17

13

4

6

11

8

7

14

9

12

2
3

5

1

18

6

4
6

11

See Pump Drive Group

Kohler models only.

21

20

Hardware to secure the
left front corner of the
motor is identical for both
models.

276ENG0

The above parts group applies to the following Mfg. Nos.:

2006 8 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Engine & PTO Group

Footnotes

PLATE, CLUTCH ANCHOR  1 5061857C 1
CLUTCH ANCHOR PAD  2 5043636 1
WASHER, CLUTCH ANCHOR  3 5044617 3
BOLT, 5/16-18 X 1"  GD5  4 5025011X8 5
NUT, 5/16-18 HEX NYLOCK FLANGE  5 5025392 3
WASHER, 5/16" SAE  6 5025155 17
KEY, 1/4" SQ. X 3-1/2"  7 5050407X18 1
BRACKET, MUFFLER  8 5048262C 2
SPACER, .45 X 1.62 X .37  9 5042132 1
BOLT, 5/16-18 X 3/4"  GRD5  10 5025011X6 4
NUT, 5/16-18 HEX LG SERR FLG.  11 5025139 6
BOLT, CRANKSHAFT, 7/16" X 2"  12 5023253 1
PLATE, HEAT SHIELD  13 5401071C 1
CLUTCH, ELECTRIC, 1" SHAFT  14 5023100 1
MUFFLER, 20HP BRIGGS  15 5023187 1
ENGINE, 20HP BRIGGS  16 * 1
NUT 5/16-18 HEX NYLON LOCK  17 5025057 4
BOLT, 5/16-18 X 1-3/4"  GD5  18 5025011X14 4
HOSE, OIL DRAIN  19 5048681 1
ENGINE, 20HP KOHLER  20 * 1
BOLT, 3/8-16 X 1", SELF TAPPING  21 5100399 3
CLAMP, VINYL INSULATED  22 5021500 1

Note*  Not an illustrated part.
Note*  Not an illustrated part.

The above parts group applies to the following Mfg. Nos.:

2006 9 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Drive Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

13

1

2

18

24

18

2
20

13

6

25

11

109

21

17

15

4

3

16

10

9

8

21

5
5

12

8

22
14

5

23

7

19

26

27

27 28

28

17

276GDR0

The above parts group applies to the following Mfg. Nos.:

2006 10 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Drive Group

Footnotes

BOLT, 3/8-16 X 4" GD5  1 5025013X32 1
WASHER, .41 X 1.75 X .14  2 5025305 2
BOLT, 3/8-16 X 2" GD5  3 5025013X16 1
WASHER 3/8" SAE  4 5025156 1
NUT, 3/8-16 HEX NYLOCK FLANGE  5 5025394 3
BOLT, 3/8-16 X 2-1/2" GD5  6 5025013X20 1
BOLT, 3/8-16 X 1-3/4" GD5  7 5025013X14 1
WASHER, .265 X 1.50 X .109, YZ  8 5044577 2
WASHER, 1/4" LOCK  9 5025169 2
BOLT, M6-1.0 X 14MM  10 5023215 2
BOLT, 3/8-16 X 1" GD5  11 5025013X8 1
NUT, 5/16-18 HEX NYLOCK FLANGE  12 5025392 1
BELT, DECK DRIVE  13 5022931 1
EYE BOLT, 3/8-16 X 5", 1" EYE  14 5023497 1
PULLEY, IDLER  15 5021002 1
SPACER, HYDRO IDLER PULLEY  16 5049184 1
KEY, 5MM   SQ  W/ RADIUS  17 5023254 2
BUSHING, BRASS, 1.25 X 1 X 1.25  18 5022157 2
SPACER, .39 X 1.00 X 2.55  19 5045135 1
PLATE, ANCHOR, SPRING  20 5048219C 1
PULLEY, PUMP DRIVE  21 5023251 2
SPRING, EXTENSION, SWIVEL END  22 5022847 1
PULLEY, IDLER, SINGLE FLANGE  23 5022621 1
WELD, ARM, PUMP DRIVE IDLER  24 5046429C 1
WELD, ANCHOR EYEBOLT  25 5045198C 1
PULLEY, Crankshaft  26 5023252 1
SET SCREW, 5/16-18 X 1/2  27 5025061X2 4
NUT, 3/8-16 HEX  28 5025034 2

The above parts group applies to the following Mfg. Nos.:

2006 11 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Hydraulic Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

10

7

7

18

1

2

3 4

3

5

3

6

21

9

11

12

13

14

23

18

10

13

18 Top Port

Bottom Port

Top Port

Bottom Port

20

21

20

22

22

11

11

11

11

11

11

8

8

9

10

15

16

17

19

276HYD0

The above parts group applies to the following Mfg. Nos.:

2006 12 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Hydraulic Group

Footnotes

CAP  1 5023191 1
HYDRAULIC TANK  2 5023345 1
CLAMP, #6 HOSE  3 5021392 5
HOSE, 3/8 X 8.50" LONG  4 5400711 1
TEE FITTING  5 5022920 1
HOSE, 3/8 X 27" LONG  6 5400708 1
19" HOSE ASSEMBLY  7 5100165 4
FITTING, ADAPTER  8 5022634 4
WHEEL MOTOR  9 5023091 2
FITTING, 90 DEG. O-RING  10 5023267 4
CLAMP, HOSE  11 5023268 7
HYDRAULIC PUMP, LH  12 5023092 1
FITTING, ADAPTER  13 5023338 4
FILTER  14 1719168 1
FILTER HEAD  15 5023096 1
HOSE, 5/8 X 12.5" LONG  16 5400707 1
FITTING, TEE  17 5023266 1
HOSE, 3/8 X 7.5 " LONG  18 5400710 3
HYDRAULIC PUMP, RH  19 5023093 1
KEY  20 5023091X1 2
NUT, CASTLE  21 5023091X2 2
PIN, COTTER, 1/8 X 1-1/4  22 5025203X10 2
ADAPTER, 90 DEG, 9/16-5/8 BARB  23 5023267 1

The above parts group applies to the following Mfg. Nos.:

2006 13 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Hydraulic Pump SERVICE PARTS - BDP/PG Series
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

15

19

18

20

1

7

5

2

8
4x   4

6

21

104

25

29

22

103

107

30

31

106
110

32

102

34

104

101

49

42

44

56

66

6105

610

63

42

37

38

(PORT "A"
 SIDE)

(PORT "B"
 SIDE)

276PMP0

The above parts group applies to the following Mfg. Nos.:

2006 14 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Hydraulic Pump SERVICE PARTS - BDP/PG Series

Footnotes

Housing Kit  1 5023405 1
End Cap Kit (W/ Poppets, Standard Charge) (Includes Ref. Nos. 66)  2 5023406 1
Straight Headless Pin  3 5023407 1
Hex Flange Bolt M8-1.25 X 60mm LG  4 5023408 4
Housing O-Ring  5 5023409 1
Charge Pump Kit (STD) (Includes Ref. Nos. 7 & 8)  6 5023410 1
STD Gerotor Assy (11 cu. In/rev D-Drive) (Not a Serviceable Part)  7 * 1
O-Ring (Not a Serviceable Part)  8 * 1
Socket Head Screw M6 x 1.0-20mm Lg (STD Charge)  10 5023411 2
Bypass Valve Kit (Blank)  15 5023412 1
Pump Shaft Kit (Blind 15mm Keyway W/ Std Charge) (Includes Ref. Nos. 19)  18 5023413 1
Ball Bearing 17 x 40 x 12 (Not a Serviceable Part)  19 * 1
Lip Seal 17 x 40 x 7 PTC  20 5023414 1
Spacer  21 5023415 1
Retaining Ring  22 5023416 1
Cylinder Block Kit  25 5023417 1
Block Spring  29 5023418 1
Block Thrust Washer  30 5023419 1
Valve Plate (Steel N-Tec:Black)  31 5023420 1
Swashplate  32 5023421 1
Ball Thrust Bearing  34 5023422 1
Trunnion Arm, Tapered Square  37 5023423 1
Slot Guide  38 5023424 1
Check Valve Kit (0.031"Orifice)  42 5023425 2
Charge Relief Valve Kit (1/4" Plastic Ball & Spring)  44 5023426 1
Trunnion Seal / Retainer Kit  49 5023427 1
Straight Thread Plug  56 5023428 1
5/16" SAE Plug (Not a Serviceable Part)  66 * 1
Overhaul Seal Kit (Not Shown) 100 5023429 1
Spacer RTN (Not a Serviceable Part)  101 * 1
Spring, Extension (Not a Serviceable Part)  102 * 1
Screw, 5/16 x .875 (Patch) (Not a Serviceable Part)  103 * 1
Washer .34 x .88 x .06 (Not a Serviceable Part)  104 * 2
Washer, Nylon (Not a Serviceable Part)  105 * 1
Nut, Hex Lock 5/16-24 UNF (Not a Serviceable Part)  106 * 1
Spacer (Not a Serviceable Part)  107 * 1
Kit, RTN, STD (Includes Ref. Nos. 94, 98, 100, 101, 102, 103, 104, 104, 105, 106 & 
107)  

110 5023430 1

Note*  Not a serviceable part.

The above parts group applies to the following Mfg. Nos.:

2006 15 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Control Group Panel
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

6

11

10
3,19

8
12

2

1

5

7

4,20

13

14

15

16

17

18

276INS0

The above parts group applies to the following Mfg. Nos.:

2006 16 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Control Group Panel

Footnotes

BODY CLIP, 1/4-20 X .500 DEEP  1 5022665 1
SCREW, ALLEN HEAD, 1/4-20 X 3/4"  2 5025299X6 1
CABLE, CHOKE CONTROL, 43.5" (Briggs & Stratton model only) 3 5100184 1
CABLE THROTTLE CONTROL, 36" (Briggs & Stratton model only) 4 5100182 1
BRACKET, LOCK  5 5049022 1
O-RING, 7/8" ID X 1/16" W  6 5022269 1
PLATE, CONTROL TANK COVER  7 5400717A 1
HOLE, PLUG DASH  8 1709188 1
RING, SWITCH RETAINER, PTO  9 5022222 1
SWITCH, BLADE ENGAGEMENT  10 5022180 1
SWITCH, IGNITION 6 POST (Includes Ref. 16 - 18) 11 5020927 1
HOUR METER-DIGITAL  12 1725523 1
NUT, Hex Nylon Lock, 1/4-20  13 5025095 2
BOLT, 1/4-20 x 3/4  14 5025010X6 2
NUT, 3/8-24 HEX  15 5025035 1
KEY, Ignition Molded (Set of 2) 16 5022789 1
COVER  17 5022790 1
PLASTIC NUT  18 5022791 1
CABLE, CHOKE CONTROL, 30.5" (Kohler model only) 19 5100185 1
CABLE, THROTTLE CONTROL, 27.5" (Kohler model only) 20 5100181 1

The above parts group applies to the following Mfg. Nos.:

2006 17 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Control Group Upper
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

17
16 14

23

20

21

9
2 4

18

4

3

21

20

22

14
16 171

19

3

4

4

2

9

13 14

12

11

11 10

25 24

15

24

11
12

11
10

5
8

6

25

14

13

7

4

27

27
26

276MCG1

The above parts group applies to the following Mfg. Nos.:

2006 18 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Control Group Upper

Footnotes

BEARING, BRONZE FLANGE,  3/4"  1 5021098 2
BEARING, FLANGE  2 5021499 2
BOLT, 3/8-16 X 1-3/4" GD5  3 5025013X14 4
NUT, 3/8-16 HEX NYLOCK FLANGE  4 5025394 10
10-24 X .5 SCREW  5 5025179X4 4
NUT, HEX, #10-24  6 5025029 4
BOLT, 3/8-16 X 1" GD5  7 5025013X8 2
SWITCH, PLUNGER, N.O. / N.C.  8 5022095 2
3/8-16 x 1-1/4 SOCKET HD CAPSCR  9 5025327 4
BOLT, 5/16-18 X 2" GD 5 TFL  10 5025055X16 2
NUT, 5/16-18 HEX LG SERR FLG.  11 5025139 4
BOLT, 5/16-18 X 1.75" GD 5 TFL  12 5025055X14 2
BOLT, 5/16-18 X 2-1/2"  GD5  13 5025011X20 8
WASHER, 5/16" SAE  14 5025155 12
NUT, 5/16-18 HEX NYLOCK FLANGE  15 5025392 8
WASHER, 5/16" LOCK  16 5025170 4
BOLT, 5/16-18 X 1"  GD5  17 5025011X8 4
WELD, CONTROL SHAFT- RH  18 5401020C 1
WELD, CONTROL SHAFT- LH  19 5401017C 1
GRIP, FOAM, 3/4" ID, 16" LONG  20 5022068 2
MOUNT, CONTROL ARM  21 5047004 2
WELD, HANDLE MOTION CONTROL-LH  22 5401096C 1
WELD, HANDLE MOTION CONTROL-RH  23 5401097C 1
SPACER, .63 X .39 X 1.50  24 5048264 8
WELD, NEUTRAL PLATE  25 5048169C 2
BOLT, 5/16-18 X 1-1/2" GD5 YZ  26 5025011X12 2
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)  27 5025139 4

The above parts group applies to the following Mfg. Nos.:

2006 19 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Control Group Lower
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

270MCG0

The above parts group applies to the following Mfg. Nos.:

2006 20 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Control Group Lower

Footnotes

COLLAR, 3/8" SET  1 5010546 2
PIN, CLEVIS, 3/8" X 1"  2 5025214X8 2
PIN, HAIR, .0585 X 1-1/8  3 5025211 2
SPRING, CONTROL ROD  4 5023242 2
BUSHING, FLANGE 3/8ID X 7/8 LONG  5 5023260 2
NUT 5/16-18 HEX NYLON LOCK  6 5025057 4
BOLT, 5/16-18 X 1-1/4"  GD5  7 5025011X10 2
WASHER, 5/16" SAE  8 5025155 6
NUT, HEX 5/16-24  9 5025033 2
NUT 5/16-24 HEX NYLON LOCK  10 5025045 2
BOLT, 5/16-18 X 1-1/8"  GD5  11 5025011X9 2
NUT, 5/16 HEX LH  12 5023212 2
BOLT, M8-1.25 x 35MM  13 5025335 4
NUT, M8-1.25 Hex Nylon Lock  14 5025354 4
NUT, M8-1.25 Hex Serrated Flange  15 5025355 4
SPRING, COMPRESSION  16 5022645 2
SET COLLAR, 5/16"  17 5020047 2
CLEVIS, 3/8-24, PLASTIC  18 5021171 2
ROD, NEUTRAL CONTROL, 8"  19 5049969 2
DAMPENER  20 5022978 2
BALL JOINT, 5/16-24 Female LH  21 5022628 2
BALL JOINT, 5/16-24 Female  22 5021146 2
CONTROL ROD, ADJ. SPRING  23 5048921 2
ROD ASSEMBLY, SLIDER  24 5048923 2

The above parts group applies to the following Mfg. Nos.:

2006 21 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Electrical Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

To Engine
Starter

Seat
Switch
(NC)

To Electric
Clutch

To Charge
Circuit

To Fuel
Shut-Off

To Engine
Magneto

To Engine
Ground

LH Control
Lever Switch

(See Motion Control Group
for Mounting Hardware)

RH Control
Lever Switch

(See Motion Control Group
for Mounting Hardware)

Brake Switches

UNDER SEAT DECK

UNDER CONTROL PANEL

UNDER KICKPLATE

UNDER ENGINE
DECK

To Chassis
Ground Bolt

To Chassis
Ground Bolt

To Chassis
Ground Bolt

1 2
3

4

5 6

7

8

9

10

11

12

13

14
15

16

17

18
19

20

21

18

22

17

23

25

24

24

11

276EGS0

The above parts group applies to the following Mfg. Nos.:

2006 22 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Electrical Group

Footnotes

SWITCH, IGNITION, (Includes Ref No. 2-4) 1 5020927 1
KEY, Ignition Molded (Set of 2) 2 5022789 1
COVER  3 5022790 1
PLASTIC NUT  4 5022791 1
HOUR METER, DIGITAL (Includes Retaining Ring) 5 1725523 1
SWITCH, PTO  6 5022180 1
MAIN HARNESS ASSEMBLY  7 5048640 1
CABLE, #6 X 15" LONG, RING TERMINAL  8 5048756 1
SWITCH, SEAT, GRAY, NC  9 1716368 1
BOLT, HEX WASHER HEAD PLASTITE, 1/4 X 1/2  10 1960536 2
CABLE TIE, PUSH MOUNT  11 5021199 2
CIRCUIT BREAKER, 20A  12 5023222 1
CRICUIT BREAKER WIRE ASSEMBLY  13 5048938 1
NUT, HEX JAM, 5/16-24  14 5023216 2
WASHER, LIGHT LOCK, 5/16  15 5023217 2
SOLENOID  16 1724815 1
BOLT, 1/4-20 X 3/4  17 5025010X6 4
NUT, HEX SERRATED FLANGE, 1/4-20  18 5025126 4
CABLE, #6 X 10" LONG, RING TERMINAL  19 5044014 1
CABLE, #6 X 22" LONG, RING TERMINAL  20 5021406 1
BATTERY, 12 VOLT  21 5020798 1
CABLE, #6 X 30" LONG, RING TERMINAL  22 5021542 1
STRAP, BATTERY, 14 LONG, RUBBER  23 1722009 1
SWITCH, PLUNGER, NO/NC  24 5022095 2
SWITCH, PLUNGER, NO/NC, SNAP IN  25 5022182 2

The above parts group applies to the following Mfg. Nos.:

2006 23 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Seat & Kickplate Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

5

3

2

12

11

12

11

9

1

12
12

11
11

13 13

13

13

8

8

13

4

8

7

14

7

8

10

6

15

276SKP0

The above parts group applies to the following Mfg. Nos.:

2006 24 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Seat & Kickplate Group

Footnotes

SAFETY WALK,  FLOOR PLATE  1 5049978 1
PLATE, FLOOR DETAIL, CONSUMER Z  2 5401027C 1
SAFETY WALK,  FLOOR REST  3 5049979 1
WELD, SEAT PLATE  4 5400528C 1
SEAT  5 5061599 1
MOUNT, OIL FILTER  6 5400361C 1
BOLT, 3/8-16 X 1" GD5  7 5025013X8 6
NUT, 3/8-16 HEX NYLOCK FLANGE  8 5025394 8
BOLT, 3/8-16 X 4" GD5  9 5025013X32 1
SPRING, CONTROL ROD  10 7078299 2
WASHER, 5/16" SAE  11 5025155 6
BOLT, 5/16-18 X 3/4"  GRD5  12 5025011X6 6
NUT, 5/16-18 HEX NYLOCK FLANGE  13 5025392 10
WASHER 3/8" SAE  14 5025156 4
BOLT, 3/8-16 X 5" GD5  15 5025013X40 1

The above parts group applies to the following Mfg. Nos.:

2006 25 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Fuel Tank Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

16

3 15
4

4

9

5

13

2

6 1

6

2

2

1

7

10

11
2

3

14

12

9

5

1
1

6

2

6

2

8

2 1

See Control Panel Group

276FSG0

The above parts group applies to the following Mfg. Nos.:

2006 26 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Fuel Tank Group

Footnotes

BOLT, 5/16-18 X 3/4"  GRD5  1 5025011X6 18
WASHER, 5/16" SAE  2 5025155 20
NUT, 5/16-18 HEX NYLOCK FLANGE  3 5025392 8
SCREW, ALLEN HEAD, 1/4-20X1/2  4 5025299X4 2
SCREW, Allen Head, #10-24 x 3/8"  5 5025386 6
WASHER, 5/16" LOCK  6 5025170 10
BOLT, 5/16-18 X 1"  GD5  7 5025011X8 2
FUEL TANK ASSEMBLY (Includes Ref. 17 - 23) 8 5048751 1
PLATE, FUEL TANK BADGE  9 5048909C 2
BRACKET, REAR SUPPORT - RH  10 5048763C 1
BRACKET, REAR SUPPORT - LH  11 5400836C 1
CAP, FUEL TANK, 3-1/2" NECK  12 5022158 1
TANK, FUEL - RH  13 5048752 1
PLATE, SUPPORT, REAR TANK  14 5400919C 1
TANK, 2QT HYDRAULIC  15 5023345 1
CAP, HYDRAULIC RESERVOIR  16 5023191 1
ELBOW FITTING (Not Shown) 17 5023061 1
GROMMET (Not Shown) 18 1654930 1
HOSE, 20" (Not Shown) 19 5050925X20 1
HOSE CLAMP (Not Shown) 20 5023069 2
SCREEN FITTING (Not Shown) 21 5023067 1
FUEL GAUGE (Not Shown) 22 5023197 1
GROMMET (Not Shown) 23 5022917X1 1

The above parts group applies to the following Mfg. Nos.:

2006 27 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Brake Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

10

4

3

2

22

21

20

231

10

19

15

16

30

31

32

19

13

18
33

24

10

25
6

28

26 27

8

6

28

26
27

29

17

24

9

25

14

18

7

276PBR0

The above parts group applies to the following Mfg. Nos.:

2006 28 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Brake Group

Footnotes

WELD, SHAFT, REAR BRAKE  1 5401014C 1
BRAKE ASSEMBLY, LH  2 5023188 1
HUB W/ STUDS, 1" TAPER (Unless otherwise specified, RH brake components are 
identical to the LH side.) 

3 5023309 2

DRUM, BRAKE (Unless otherwise specified, RH brake components are identical to 
the LH side.) 

4 5023367 2

BRAKE ASSEMBLY, RH (Part not shown.) 5 5023106 1
BEARING, BRONZE FLANGE 3/4"  6 5021098 2
GRIP, BLACK FLEXIBLE  7 5100171 1
WELD, SHAFT, BRAKE LEVER  8 5048163C 1
WELD,MOUNT, BRAKE LEVER  9 5048401C 1
WELD, PIVOT LINKAGE MOUNT  10 5045618C 3
NUT, 5/16-18 HEX JAM  11 5025388 2
NUT, 5/16-24 HEX NYLON LOCK  12 5025045 1
LINK, BRAKE LOCK  13 5401172C 1
HANDLE, BRAKE LEVER  14 5045619C 1
SWITCH PLUNGER NO/NC SNAP IN  15 5022182 2
BRACKET, SWITCH MOUNT  16 5045621C 1
WASHER, 5/16" SAE  17 5025155 7
NUT, 5/16-18 HEX NYLOCK FLANGE  18 5025392 3
CABLE, PARKING BRAKE (Parking brake cable is routed through hole in Engine 
Deck.) 

19 5023324 1

ADJUSTER, BRAKE LINKAGE  20 5045947 1
WASHER, 5/16"  USS  21 5025337 1
PIN, COTTER, 3/32" X 3/4"  22 5025201X6 1
SPRING, BRAKE (Unless otherwise specified, RH brake components are identical to 
the LH side.) 

23 5022361 2

BOLT, 1/4-20 X 1.3/4" GD5  24 5025010X14 3
NUT, 1/4" NYLOC  25 5025095 3
WASHER 3/8" SAE  26 5025156 4
BOLT, 3/8-16 X 3/4" GD5  27 5025013X6 4
NUT, 3/8-16 HEX NYLOCK FLANGE  28 5025394 4
BOLT, 5/16-18 X 1"  GD5  29 5025011X8 4
BOLT, 1/4-20 X 3/4" GD5  30 5025010X6 2
WASHER, 1/4" SAE  31 5025154 2
NUT, 1/4-20 HEX SERR. FLANGE  32 5025126 2
SHOULDER BOLT, 3/8-16 X 1/2 X 3/8  33 5025356 1
SPRING, COMPRESSION, 5-1/2 (Unless otherwise specified, RH brake components 
are identical to the LH side.) 

34 5021494 2

LINK, BRAKE LOCK - ORANGE (Unless otherwise specified, RH brake components 
are identical to the LH side.) 

35 5401172C 2

COLLAR 3/8" SET (Unless otherwise specified, RH brake components are identical to 
the LH side.) 

36 5010546 4

ROD, BRAKE ADJUSTMENT (Unless otherwise specified, RH brake components are 
identical to the LH side.) 

37 5047091 2

WASHER, 3/8" SAE  38 5025156 2

The above parts group applies to the following Mfg. Nos.:

2006 29 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Rear Suspension Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

16

7
18

3
18

13

14
21

18

19

4

17

10

95
8

5
6

11

15
1

11

20

20

See Hydraulic Group

*Unless other wise noted RH suspension
 components are identical to LH.

2

12 22

276SUS0

The above parts group applies to the following Mfg. Nos.:

2006 30 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Rear Suspension Group

Footnotes

SPACER, .34 X 1.54 X .25 - UHMW  1 5400065 2
GREASE FITTING, 1/4-28 STRAIGHT  2 5020095 2
SHOCK  3 5023213 2
WELD, TIE BAR - ORANGE  4 5401012C 1
BUSHING, FLANGE  5 5021541 4
SPACER, .52 X 1.00 X 4.868  6 5100194 2
TRAILING ARM ASSM., RH  7 5400973C 1
TRAILING ARM ASSM., LH  8 5400972C 1
WASHER, 1/2" SAE  9 5025158 2
BOLT, 1/2-13 X 6-1/2" GD5  10 5025017X52 2
NUT, 1/2-13 HEX NYLOCK FLANGE  11 5025396 10
WASHER, 3/8" SPLIT LOCK  12 5025171 8
SPACER, .52 X 1.00 X .75  13 5045178 2
BOLT, 3/8-16 X 2-3/4" GD5  14 5025013X22 2
SCREW 5/16-18 X 1 FLAT HD SC  15 5025303 2
NUT, 3/8-16 HEX NYLON LOCK  16 5025096 2
WASHER 3/8" SAE  17 5025156 8
WASHER, 3/8" FENDER  18 5025165 10
NUT, 3/8-16 HEX NYLOCK FLANGE  19 5025394 3
BOLT, 1/2-13X1  20 5025017X8 8
BOLT, 3/8-16 X 1-3/4" GD5  21 5025013X14 2
BOLT, 3/8-16 X 1" GD5 YZ  22 5025013X8 8

The above parts group applies to the following Mfg. Nos.:

2006 31 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Lift Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

13

40

13

46

47

51 44

54

34

36

33

33

33

33

33

33

57
56

56

43

43

15
19

55
14 19 10

38

37
45

10
42

15

41

10

15
19

7

10 4
6

14
17

5

13
31

9
18

8

21

2
18

16

6

13
6

14

12

28

3
3

30

15

20
19

2623221313

25

24

27

23

22
13 3

3

11

19
53

29

29

19

39

See Rear
Suspension Group

19

1

*Unless otherwise noted
 RH components are
 identical to the LH
 components.

7

13
19 53

19 53
13

32
13

1948

13

49

22

22
35 50

52

276DLT0

The above parts group applies to the following Mfg. Nos.:

2006 32 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Lift Group

Footnotes

PIN, Cotter, 3/16 X 1-1/2  1 5025202X12 1
BUSHING, REAR QUICK TACH  2 5100351 2
SPACER, .53 X 1.00 X 1.44  3 5100144 4
ADJUSTER, BRAKE LINKAGE  4 5045947 2
SPACER, .39 X 1.00 X .88  5 5047125 2
EYE BOLT, 3/8-16 X 6" , 1" EYE  6 5021812 4
3/32 X 1-5/8 HAIR PIN CLIP N/A  7 5025210 4
CLEVIS , 1/2-20, STEEL  8 5023174 2
PIN CLEVIS 1/2" X 1-1/4"  9 5025328X12 2
NUT, 3/8-16 HEX NYLON LOCK  10 5025096 7
NUT, 1/2-13 HEX NYLOCK FLANGE  11 5025396 2
BOLT, 1/2-13 X 2-1/4" GD5  12 5025017X18 2
NUT, 3/8-16 HEX NYLOCK FLANGE  13 5025394 22
WASHER, .41 X 1.75 X .14  14 5025305 5
BOLT, 3/8-16 X 1-1/2" GD5  15 5025013X12 6
NUT, 1/2-20 HEX NYLON LOCK  16 5025098 2
BOLT, 3/8-16 X 2" GD5  17 5025013X16 2
WASHER, 1/2" SAE  18 5025158 4
WASHER 3/8" SAE  19 5025156 16
BOLT, 3/8-16 X 1" GD5  20 5025013X8 4
ROD, DECK LIFT, LINKAGE  21 5100170 2
WASHER, 5/16" SAE  22 5025155 10
BOLT, 5/16-18 X 1"  GD5  23 5025011X8 2
SHAFT, HANGER  24 5100177 1
SHAFT, HANDLE, DECK SUPPORT  25 5100135 1
WELD, DECK HANGER, LH  26 5400391C 1
WELD, DECK HANGER, RH  27 5400392C 1
PLATE, DECK HANGER SUPPORT  28 5400382C 1
SPACER, .39 X 1.00 X .25  29 5044960 4
SAFETY WALK, 4.50 X 3.50  30 5044875 1
BUSHING, DECK SUPPORT  31 5048258 2
GRIP, BLACK FLEXIBLE  32 5100171 1
BEARING, BRONZE FLANGE 3/4"  33 5021098 6
WELD, DECK LIFT HANGER REAR - ORANGE  34 5401031C 1
LINK, DECK LIFT SHAFT - ORANGE  35 5401054C 1
WELD, DECK HEIGHT SHAFT - ORANGE  36 5401055C 1
WELD, DECK LOCK - ORANGE  37 5048884C 1
SPRING, EXTENSION  38 5020639 1
SPACER, .63 X .39 X 1.50  39 5048264 2
PLATE, INNER DECK HEIGHT  40 5400370C 1
SLEEVE, .32 X .63 X 1.50, TAPPED 3/8 X 24  41 5100323 2
BALL JOINT, 3/8-24 MALE  42 5021124 4
PIN, CLEVIS, 3/8 X 1  43 5025214X8 2
HITCH PIN, 1/2" X 2-1/2"  44 5100179 1

The above parts group applies to the following Mfg. Nos.:

2006 33 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Lift Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

13

40

13

46

47

51 44

54

34

36

33

33

33

33

33

33

57
56

56

43

43

15
19

55
14 19 10

38

37
45

10
42

15

41

10

15
19

7

10 4
6

14
17

5

13
31

9
18

8

21

2
18

16

6

13
6

14

12

28

3
3

30

15

20
19

2623221313

25

24

27

23

22
13 3

3

11

19
53

29

29

19

39

See Rear
Suspension Group

19

1

*Unless otherwise noted
 RH components are
 identical to the LH
 components.

7

13
19 53

19 53
13

32
13

1948

13

49

22

22
35 50

52

276DLT0

The above parts group applies to the following Mfg. Nos.:

2006 34 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Lift Group

Footnotes

COVER, VINYL HANDLE  45 5023198 1
WELD, QUICK RELEASE HANDLE, FRONT  46 5400401C 2
WELD, QUICK RELEASE HANDLE, REAR  47 5400839C 2
BOLT, 3/8-16 X 3/4" GD5  48 5025013X6 4
SHOULDER BOLT, 3/8-16 X 1/2 X 3/8  49 5025356 2
BOLT, 5/16-18 X 3/4"  GRD5  50 5025011X6 8
BOLT, 3/8-16 X 2-1/2" GD5  51 5025013X20 2
NUT, 5/16-24 HEX NYLOCK FLANGE  52 5025393 8
SPRING  53 5021102 4
WELD, COMPENSATOR ASSM. - ORANGE  54 5401052C 1
LINK, ROLLER REVERSE - ORANGE  55 5048698C 1
CLEVIS, 3/8-24 PLASTIC  56 5021171 2
ROD, LEVER CONNECTING  57 5048707 1

The above parts group applies to the following Mfg. Nos.:

2006 35 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Wheel & Tire Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

Front Wheels

Rear Wheels

10

11

12

13

1
2

5

3

6

7

8

9 4

4

14

14

276WHL0

The above parts group applies to the following Mfg. Nos.:

2006 36 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Wheel & Tire Group

Footnotes

WHEEL & TIRE ASSEMBLY, 11 X 4.0 - 5, COMPLETE (Includes Ref No. 2 - 6) 1 5022433S 2
TIRE, FRONT, 11 X 4.0 - 5  2 5022433X1 2
WHEEL ASSEMBLY, COMPLETE (Includes Ref No. 4 & 5) 3 5022433S2 2
VALVE STEM & CAP ASSEMBLY  4 2172353 4
BEARING, ROLLER (2 Per Tire) 5 5021042 4
BEARING RETAINER (2 Per Tire) 6 5021043 4
AXLE, FRONT CASTER  7 5045996 2
BOLT, 1/2-13 X 6-1/2  8 5025017X52 2
NUT, HEX NYLON LOCK, 1/2-13  9 5025056 2
WHEEL & TIRE ASSEMBLY, 20 X 8.0 - 10, COMPLETE (Includes Ref No. 4, 11 & 
12) 

10 5023095 2

TIRE, REAR, 20 X 8.0 X 10  11 5023095X1 2
WHEEL ASSEMBLY, FOR 20 X 8.0 X 10 TIRE  12 5023095X2 2
LUG NUT, 1/2-20  13 5020601 8
WASHER, SAE, 1/2  14 5025158 4

The above parts group applies to the following Mfg. Nos.:

2006 37 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Decals Group - Brand & Model
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

1

2

1

3

1

276DCL0

The above parts group applies to the following Mfg. Nos.:

2006 38 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Decals Group - Brand & Model

Footnotes

DECAL, SIMPLICITY LOGO, GV3079178  1 1722551 3
DECAL, STRIPE, LH, SIMPLICITY  2 5023228 1
DECAL, STRIPE, RH, SIMPLICITY  3 5023229 1

The above parts group applies to the following Mfg. Nos.:

2006 39 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



Decals Group - Safety & Common
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

AMPUTATION AND THROWN
OBJECTS HAZARD

      To avoid injury from rotating blades,
   stay clear of deck edge and keep others
  away.  Do not mow without discharge
chute or entire grass catcher in place. 51

00
13

7
A

Read oper at or's manual(s).

Know location and function of all contr ols.

Keep safety dev ices (guards, shields &

switches) in place and wor king.

Remove objects t hat can be thrown by the

blade.

Do NO T mow when children or others are

around.

NEV ER carry childr en, even with blades off.

Look down and behind - be for e and while

backing.

Avoid sudden turns.

Go across slopes, NO T up and down.

If machine s tops forwar d motion on a slope,

stop the blades and drive slowly off t he  slope.

Be sure blades and engine are stopped before

plac ing hands or feet near blades.

When leaving machine, shut off engine , remove

key, and set parking brake.

AMPUTATION HAZARD
To avoid injury  to childr en, stop mower  when

childr en a re  near .  D o not mow in r everse.  Look

behind when backing.  N ever carr y r ider s,

OPERATING ON STEEP SLOPES CAN
CAUSE SLIDING AND LOSS OF STEERING,
CONTROL AND ROLLOVER.
If you cannot back up a hill - D o NO T oper ate on it.

See oper ator 's manual.

Reduce speed and use extreme caution on slopes.

Avoid sudden turns or r apid speed changes.

OPE RATING ON WET OR SL IPPERY SLOPES
CAN CAUSE SLIDING AND LOSS OF
STEERING AND CONTROL.
Do NO T oper ate on any slopes  when wet or s lippery.

WHEELS DROPPING OVER EDGES,
DITCHES OR EMBANKMENTS CAN CAUSE
ROLLOVERS, WHICH MAY RESULT IN
SERIOUS INJURY, DEATH OR
DROWNING.

AVOID FIRE  HAZARD
Keep unit free of grass, leaves and excess oil.

Do NO T add fuel while engine is hot or  running.

STO P engine and allow to cool for  5 minutes prior  to

adding fuel.

Do NO T add fuel indoor s, in an enc losed trailer , gar age

or other enc losed areas.

Clean up spilled fuel.

AVOID CARBON MONOXIDE POISONING
Do NO T oper ate the engine  in unventilat ed area.

510 0252  A

11
12

9

13

10

6

10

13

2

5

4

3

2

1

9

11

12

1

3

4

7

8

7

1725703

1

2

3

4

7

8

9

1685611Deep Orange

1720454

276DCL1

The above parts group applies to the following Mfg. Nos.:

2006 40 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Decals Group - Safety & Common

Footnotes

DECAL, MAIN  1 5100252 1
DECAL, THROTTLE CONTROL  2 5100280 1
DECAL, IGNITION SWITCH  3 5048970 1
DECAL, CZT HYDRO RELEASE  4 1725941 1
DECAL, BELT & BLADE (Located Under Seat Plate) 5 5048907 1
DECAL-TOUCH UP PAINT (Located Under Seat Plate) 6 1720454 1
DECAL, HEIGHT OF CUT  7 1725703 1
DECAL, US PATENT, ZTR  8 * 1
DECAL, ID PLATE  9 * 1
DECAL, DANGER, MOWER  10 5100136 1
DECAL-OPEI CERTIFIED ANSI B71.12003 GOLD  11 * 1
DECAL-44"- SILVER ON BLACK W/STRIPE  12 1722788 1
DECAL-50"- SILVER ON BLACK W/STRIPE  12 1722790 1
DECAL, DANGER, MOWER DISCHARGE  13 5100137 1

Note*  Not a serviceable part.

The above parts group applies to the following Mfg. Nos.:

2006 41 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion

TP 400-7276-00-CH-S



Export Decals Group - Safety & Common
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

11
12

9

13

10

4

3

2

1

9

7

8

AMPUTATION AND THROWN
OBJECTS HAZARD

      To avoid injury from rotating blades,
   stay clear of deck edge and keep others
  away.  Do not mow without discharge
chute or entire grass catcher in place. 51

00
13

7
A

Read oper at or's manual(s) .

Know location and function o f all cont rols.

Keep safety devices (guards, shields &

switches) in place and w orking.

Rem ove objects that can be thr own by the

blade.

Do NOT m ow when children or  others ar e

around.

NEVER  car ry children, even with blades of f.

Look down and behind -  before and w hile

backing.

Avoid sudden tur ns.

Go acr oss slopes, NOT  up and down.

If machine stops for war d motion on a slope,

stop the blades and drive slowly off the slop e.

Be sur e b lades and engine ar e stopped before

placing hand s o r feet near blades.

W hen leaving machine,  sh ut off engine, r emove

key, and set par king  brake.

AMPUTATION HAZARD
To avoid injury to childr en , stop mower when

children are near.  Do not mow in r ever se.  Look

behind when  backing.  Never  carr y r iders,

OPERATING ON STEEP SLOPES CAN
CAUSE SL IDING AND LOSS OF STEERING,
CONTROL AND ROLLOVER.
If you cannot back up a hill -  Do NOT operate on it.

See operator 's manual.

Redu ce speed and use extr em e caution on slop es.

Avoid sudden tur ns or rapid speed changes.

OPERATING ON WET OR SLIPPERY SLOPES
CAN CAUSE  SLIDING AND LOSS OF
STEERING AND CONTROL.
Do NOT oper at e on any slopes when  wet or  slippery.

WHEELS DROPPING OVER EDGES,
DITCHES OR EMBANKMENTS CAN CAUSE
ROLLOVERS, WHICH MAY RESULT IN
SERIOUS INJURY, DEATH OR
DROWNING.

AVOID FIRE HAZARD
Keep unit f ree of gr ass, leaves and excess oil.

Do NOT add f uel while engine is hot  or running.

STOP engine and allow to cool for  5 minutes pr ior to

adding fuel.

Do NOT add f uel indoo rs, in an enclosed t railer , garage

or  other enclosed ar eas.

Clean up spilled  fuel.

AVOID CARBON MONOXIDE POISONING
Do NOT oper at e the en gin e in unventilated area.

51 002 52 A

6

10

13

2

5

11

12

1

3

4

7

1725703

14

11

14

1

2

3

4

7

8

9

1685611Deep Orange

1720454

276DCL2

The above parts group applies to the following Mfg. Nos.:

2006 42 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

Export Decals Group - Safety & Common

Footnotes

DECAL, MAIN CE  1 5061108 1
DECAL, THROTTLE CONTROL  2 5100280 1
DECAL, IGNITION SWITCH  3 5048970 1
DECAL, CZT HYDRO RELEASE  4 1725941 1
DECAL, BELT & BLADE (Located Under Seat) 5 5048907 1
DECAL-TOUCH UP PAINT (Located Under Seat) 6 1720454 1
DECAL, HEIGHT OF CUT  7 1725703 1
DECAL, US PATENT, ZTR  8 * 1
DECAL, ID PLATE  9 * 1
DECAL, CE DANGER  10 5061042 2
DECAL, HOT  11 1704473 1
DECAL-44"- SILVER ON BLACK W/STRIPE  12 1722788 1
DECAL-50"- SILVER ON BLACK W/STRIPE  12 1722790 1
DECAL-DANGER ROTATING BLADE  SYMBOLS  13 1720389 2
DECAL, DANGER, CE  14 5061217 1

Note*  Not a serviceable part.

The above parts group applies to the following Mfg. Nos.:

2006 43 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



44" & 50" Mower Deck - Belt & Idler Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

18

19
6

8

17

3 14

20

16

13

12

5

94

2

15

7

8

8

8

6

Arbor Drive
Pulley

Arbor Drive
Pulley

Arbor Drive
Pulley

Stationary
Idler Pulley

Engine
Pulley

Movable Idler
Pulley

Stationary
Idler Pulley

1

11

11

10

2764PB0

The above parts group applies to the following Mfg. Nos.:

2006 44 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

44" & 50" Mower Deck - Belt & Idler Group

Footnotes

BELT (For 50" Deck Only) 1 5023255 1
BELT (For 44" Deck Only) 1 5023256 1
SPACER, .39 X 1.00 X .25  2 5044960 1
SPACER, .39 X .75 X .38  3 5044933 1
BOLT, 5/16-18 X 1-1/2" FLANGE  4 5023157 1
BOLT, 3/8-16 X 2-3/4" GD5  5 5025013X22 1
NUT, 3/8-16 HEX NYLOCK FLANGE  6 5025394 3
BOLT, 3/8-16 X 2-1/4" GD5  7 5025013X18 1
WASHER 3/8" SAE  8 5025156 5
BOLT, 3/8-16 X 3-1/2" GD5  9 5025013X28 1
FITTING, GREASE  10 5020095 1
BUSHING, 5/8 X 3/4 X 13/32, POWDER METAL  11 1676148 2
ASSM, IDLER ARM 44" SIMPLICITY  12 5400398C 1
SPACER, .39 X 1.00 X .88  13 5047125 1
WELD, MOUNT, IDLER, TENSION  14 5400402C 1
ASSM, PULLEY IDLER  15 5049003C 3
SPACER  16 1674669 1
SPRING, EXTEN, 1.0 OD, 6" LG, .118  17 1715435 1
NUT, 5/16-18 HEX NYLOCK FLANGE  18 5025392 1
ANCHOR, SPRING  19 5048383C 1
SPACER, .52 X 1.00 X .44  20 5045023 1

The above parts group applies to the following Mfg. Nos.:

2006 45 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



44" & 50" Mower Deck - Housing, Arbors & Blades Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

Apply gasket former to this surface
if foam gasket is not used.
Fill arbors with multipurpose grease
after gasket former has cured.

Torque arbor capscrews
to 14-18 ft. lbs.
(19-24 Nm)

Torque screws
to 45-55 ft. lbs.
(61-75 Nm)

Torque nuts
to 50-70 ft. lbs.
(67-95 Nm)

1

2

3

4

5

6

7

8

9

10

11

12
13

14

13
16

17

18

19

20

21

22

23

24

26

13
25

27
28

29 30
31

33

34

36

27

35

28

34

33

15

32

2764HC0

The above parts group applies to the following Mfg. Nos.:

2006 46 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

44" & 50" Mower Deck - Housing, Arbors & Blades Group

Footnotes

NUT, HEX FLANGE, 9/16-18  1 1714419 3
WASHER, BELLEVILLED, 9/16  2 1713675 6
PULLEY  3 1713161 3
HUB  4 1713613 3
COVER, ARBOR HOUSING  5 1655729 3
BEARING, BALL, 3/4 X 1-3/4 X 5/8  6 2108202 3
SPACER, 21/32 X 3/4 X 5/8  7 1715724 3
SPACER, 11/16 X 5/32 X 2-11/16  8 1715723 3
BEARING, BALL, 11/16 X 1-9/16 X 15/32  9 1705897 3
SEAL, FOAM  10 1707335 3
HOUSING ASSEMBLY, Arbor Bottom, w/Lube Fitting (Includes Ref No. 12) 11 1713338A 3
FITTING, GREASE  12 1704314 3
BOLT TAPTITE, 5/16-18 X 3/4  13 1664847 24
COVER, ARBOR, LH  14 5400403C 1
BODY CLIP, 5/16-18  15 5022308 2
WASHER, 9/16, BLACK  16 1713619 3
SHAFT, ARBOR  17 1713609 3
SHIELD, GRASS, LOWER  18 1713196 3
BLADE, MOWER, 16-1/8 (For 44" Deck) 19 1704100 3
BLADE, MOWER, 18-1/8 (For 50" Deck) 19 1708229 3
WASHER, HEX, 11/16 X 2  20 1713089 3
WASHER, SPRING, 15/32, BLACK  21 1656916 3
BOLT, 7/16-14 X 1-1/4  22 2923471 3
MOWER HOUSING ASSEMBLY, 44" MOWER (includes decals) 23 5401058C 1
MOWER HOUSING ASSEMBLY, 50" MOWER (includes decals) 23 5401059C 1
CARRIAGE BOLT, 1/4-20 X 7/8  24 1931318 2
PLUG, HOLE  25 1705115 1
COVER, ARBOR, RH  26 5401091C 1
NUT, PUSH  27 1960518 2
WASHER, 1/4, BLACK  28 1960353 2
CLAMP  29 1704873 1
WASHER, 5/16, BLACK  30 1919326 1
SPRING  31 1723938 1
VINYL CAP  32 1723323 1
WASHER, LOCK, 1/4  33 1916964 2
NUT, HEX, 1/4-20  34 1916622 2
ROD, DEFLECTOR  35 5049245 1
DEFLECTOR, PLASTIC  36 1705449 1

The above parts group applies to the following Mfg. Nos.:

2006 47 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690451 - Champion
2690452 - Champion
2690483 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



44" Mower Deck Roller Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

23 1917

24

22

24

23

25

21

21

26

20

27

23

1820

27

21

25

22 24 28

Insert Must
Face Out

1

2
3

4
5

6
7

8

9

7

8
7

10

11

11

11

11

11

11

11

8
7

7

12

13

14

15

14

15

15

13

16

3

3

4
5

6

2
3

7
8

9
10

GREASE

Insert Must
Face Out

GREASE

2764RL0

The above parts group applies to the following Mfg. Nos.:

2006 48 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690483 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

44" Mower Deck Roller Group

Footnotes

SHAFT, ROLLER, 44"  1 5048676C 1
NUT, ADJUSTER  2 1704082 2
NUT, HEX ALUMINUM INSERT LOCK, 3/8-16  3 7960641 4
SLIDE  4 1677507 2
WASHER, PLAIN, 1/2  5 1924361 2
BOLT, SHOULDER, 3/8-16  6 2172622 2
WASHER, .661 ID X 1.12 OD X .11, BLACK  7 1924366 8
SPACER, 25/64 X 13/16 X 13/16, STEEL, BLACK  8 1602946 8
ROLLER, ROUNDED  9 1717675 2
NUT, PUSH  10 1960520 2
ROLLER  11 1668513 7
BAR, ROLLER  12 5049040C 1
CARRIAGE BOLT, 3/8-16 X 1-1/2  13 1931352 2
CAPSCREW, HEX HEAD TAPTITE, 5/16-18 X 3/4  14 1664847 6
STRAP  15 1665374 3
SHAFT, DECK LIFT, 44"  16 5048672C 1
SHORT BLOWOUT BAFFLE  17 1724538 1
CARRIAGE BOLT, 5/16-18 X 1  18 5025145X8 1
CARRIAGE BOLT, 5/16-18 X 3/4  19 5025145X6 1
WASHER, 5/16, PLAIN, SAE  20 5025155 2
NUT, 5/16 - 18, HEX, NYLOCK FLANGE  21 5025392 5
BOLT, REAR WHEEL  22 2108765 2
CAPSCREW, HEX HEAD,5/16-18 X 1  23 5025011X8 3
WASHER  24 1960027 4
GAUGE WHEEL  25 1714760 2
BRACKET, GAUGE WHEEL, LH  26 5049017C 1
NUT, FLANGE, SIDELOCK, 3/8-16  27 1930645 2
BRACKET, GAUGE WHEEL, RH  28 5049018C 1

The above parts group applies to the following Mfg. Nos.:

2006 49 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690449 - Champion
2690483 - Champion

TP 400-7276-00-CH-S



50" Mower Deck Roller Group
NOTE: Unless noted otherwise, 
use the standard hardware torque 
specification chart.

25

21

26

18

1920

21

26

24

27
2322

Insert Must
Face Out

1

2
3

4
5

6
7

8

9

7
8

7

10

11

11

11

11

11

11

11

8
7

7

12

13

14

15
14

15
1316

3

3

4
5

6

2
3

7
8

9
10

GREASE

14
15

GREASE

Insert Must
Face Out

11

7

7

7

7

7

7

7

17
18

28

21
1920

20

222324

23

30

31

29

28

BAFFLES FOR EXPORT MODEL

2765RL0

The above parts group applies to the following Mfg. Nos.:

2006 50 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690451 - Champion
2690452 - Champion
2690484 - Champion

TP 400-7276-00-CH-S



PART NO. DESCRIPTIONREF NO QTY.

50" Mower Deck Roller Group

Footnotes

SHAFT, ROLLER, 50"  1 5048746C 1
NUT, ADJUSTER  2 1704082 2
NUT, HEX ALUMINUM INSERT LOCK, 3/8-16  3 7960641 4
SLIDE  4 1677507 2
WASHER, PLAIN, 1/2  5 1924361 2
BOLT, SHOULDER, 3/8-16  6 2172622 2
WASHER, .661 ID X 1.12 OD X .11, BLACK  7 1924366 15
SPACER-0.666 ID X 0.876OD X 1.25 LG SPLIT BLK  8 1709195 8
ROLLER, ROUNDED  9 1722036 2
NUT, PUSH  10 1960520 2
ROLLER  11 1668513 8
BAR, ROLLER  12 5049040C 1
CARRIAGE BOLT, 3/8-16 X 1-1/2  13 1931352 2
CAPSCREW, HEX HEAD TAPTITE, 5/16-18 X 3/4  14 1664847 6
STRAP  15 1665374 3
SHAFT, DECK LIFT, 50"  16 5048674C 1
SHORT BLOWOUT BAFFLE  17 1724538 1
CARRIAGE BOLT, 5/16-18 X 1  18 5025145X8 2
CAPSCREW, HEX HEAD,5/16-18 X 1  19 5025011X8 2
WASHER, 5/16, PLAIN, SAE  20 5025155 2
NUT, 5/16 - 18, HEX, NYLOCK FLANGE  21 5025392 5
BOLT, REAR WHEEL  22 2108765 2
WASHER  23 1960027 4
GUAGE, WHEEL  24 1714760 2
BRACKET, GUAGE WHEEL, LH  25 5049017C 1
NUT, FLANGE, SIDELOCK, 3/8-16  26 1930645 2
BRACKET, GUAGE WHEEL, RH  27 5049018C 1
CARRIAGE BOLT, 5/16-18 X 3/4  28 5025145X6 11
NUT, 5/16 - 18 HEX NYLON LOCK  29 5025057 10
BLOWOUT BAFFLE, RH 50" MOWER - BLACK (Export model only.) 30 1716869A 1
BLOWOUT BAFFLE, LH 50" MOWER - BLACK (Export model only.) 31 1716870A 1

The above parts group applies to the following Mfg. Nos.:

2006 51 © Copyright          Simplicity Manufacturing, Inc. All Rights Reserved.

2690451 - Champion
2690452 - Champion
2690484 - Champion

TP 400-7276-00-CH-S









Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance ± 20%)

Hardware
Grade

SAE Grade 2 SAE Grade 5 SAE Grade 8

Size Of in/lbs in/lbs in/lbs
Hardware ft/lbs Nm. ft/lbs Nm. ft/lbs Nm.

8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 11 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 102.0 110 149.6
1/2-20 55 74.8 90 122.4 120 163.2
9/16-12 65 88.4 110 149.6 150 204.0
9/16-18 75 102.0 120 163.2 170 231.2
5/8-11 90 122.4 150 204.0 220 299.2
5/8-18 100 136 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525.0
3/4-16 180 244.8 300 408.0 420 571.2
7/8-9 140 190.4 400 544.0 600 816.0
7/8-14 155 210.8 440 598.4 660 897.6
1-8 220 299.2 580 788.8 900 1,244.0
1-12 240 326.4 640 870.4 1,000 1,360.0

Hex Head Capscrew

Hex Nut

Lockwasher

Washer

Carriage Bolt

NOTES
1. These torque values are to be used for all hardware

excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5

torques.
b. for flange whizlock nuts and screws - use 135% of

grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque

values must meet this specification.

Hardware Identification  &  Torque Specifications
Common Hardware Types

Screw, 1/2 x 2

Body
Diameter

Body
Length

Inside
Diameter

Nut, 1/2”

No
Marks

3/8” Bolt or Nut
Wrench—9/16”

3/8

5/16” Bolt or Nut
Wrench—1/2”

5/16

1/4” Bolt or Nut
Wrench—7/16”

1/4

1/2” Bolt or Nut
Wrench—3/4”

1/2
DIA.

7/16
DIA.

7/16” Bolt or Nut
Wrench (Bolt)—5/8”

Wrench (Nut)—11/16”

Wrench & Fastener Size Guide

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameter is 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

0
1/4

3/4
1/2

1
1/4

3/4
1/2

2
1/4

3/4
1/2

3
1/4

3/4
1/2

4



500 N. Spring Street / PO Box 997
Port Washington, WI 53074-0997  USA

www.simplicitymfg.com 

MANUFACTURING, INC.
© Copyright          Simplicity Manufacturing, Inc.
All Rights Reserved. Printed In USA.

2006



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.3
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket true
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails true
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo true
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
    /Courier
    /Courier-Bold
    /Courier-BoldOblique
    /Courier-Oblique
    /Helvetica
    /Helvetica-Bold
    /Helvetica-BoldOblique
    /Helvetica-Compressed
    /Helvetica-Condensed
    /Helvetica-Condensed-Black
    /Helvetica-Condensed-BlackObl
    /Helvetica-Condensed-Bold
    /Helvetica-Condensed-BoldObl
    /Helvetica-Condensed-Light
    /Helvetica-Condensed-LightObl
    /Helvetica-Condensed-Oblique
    /Helvetica-ExtraCompressed
    /Helvetica-Oblique
    /Helvetica-UltraCompressed
    /Times-Bold
    /Times-BoldItalic
    /Times-Italic
    /Times-Roman
    /ZapfDingbats
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth 8
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /FlateEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth 8
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /FlateEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


